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Product Licence

Number'
Company

Name

04423/0261 Doncaster Pharmaceuticals
Group Limited

04423/0292 Doncaster Pharmaceuticals
Group Limited

04423/0296 Doncaster Pharmaceuticals
Group Limited

04423/0297 Doncaster Pharmaceuticals
Group Limited

04543/0388 CP Pharmaceuticals Limited

04S69/0383 Generics (UK) Limited

Product
Name

Viskaldix Tablets

Risperdal 3 mg Tablets/
Risperidone 3 mg Tablets

Lansox 15 capsules/Zoton
15 capsules/Lansoprozole
15 mg capsules

Zoton 30 capsules/Lansox
30 capsules/Lansoprazole
30 mg capsules

Co-codamol Tablets BP
30/500

Methex Mixture

OS036/0149 M K Shah T/A M.K Shah
Pharmaceuticals

05662/0439 Dowelhurst Limited

05662/0440 Dowelhurst Limited

05662/0441 Dowelhurst Limited

05662/0443 Dowelhurst Limited

05662/0463' Dowelhurst Limited

05662/0470 Dowelhurst Limited

05662/0471 Dowelhurst Limited

05662/0480 Dowelhurst Limited

05662/0486 Dowelhurst Limited

05662/0491 Dowelhurst Limited

05662/0498 Dowelhurst Limited

05723/0045 Lennon Pharmaceuticals
Limited

05723/0046 Lennon Pharmaceuticals
Limited

06464/0448 Waymade Pic

06464/0489 Waymade Pic

06464/0449 Waymade Pic

06464/0503 Waymade Pic

06464/0508 Waymade Pic

06679/0216 Polyfarma Limited

06745/0093 Pasteur Merieux MSD
Limited

Zocor 20 mg

Pharken 250 meg Tablets/
Celance 250 meg Tablets/
Pergolide 250 meg Tablets

Pharken 1 mg Tablets/
Pergolide Tablets 1 mg/
Celance 1 mg Tablets

Pharken 50 meg Tablets/ Pergolide 50.000 meg
Celance 50 meg Tablets/
Pergolide 50 meg Tablets

Active
Ingredients

Pindolol 10.000 mg
Clopamide 5.000 mg

Risperidone 3.000 mg

Lansoprazole 15.000 mg

Lansoprazole 30.000 mg

Codeine Phosphate 30.000 mg
Paracetamol 500.000 mg

Methadone Hydrochloride 5.000 mg

Simvastatin 20.000 mg

Pergolide 250.000 meg

Pergolide l.OOOmg

Indications

Prescription Only Medicine
Hypertension.

Prescription Only Medicine
Treatment of acute and chronic
schizophrenic psychoses.

Prescription Only Medicine
Acid related disorders of the
upper gastric-intestinal tract.

Prescription Only Medicine
Acid-related disorders of the
upper gastro-intestinal tract.

Prescription Only Medicine
For the relief of severe pain.

Prescription Only Medicine
For the treatment of opioid
drug addiction.

Prescription Only Medicine
Primary Hypercholesterolaemia.

Prescription Only Medicine
Parkinson's Disease.

Prescription Only Medicine
Parkinson's Disease

Prescription Only Medicine
Parkinson's Disease.

Date of
Authorisation

21st July, 1998

25th June. 1998

24th June. 1998

29th June, 1998

9th July. 1998

1st April, 1998

3rd June, 1998

I Oth July. 1998

13th July, 1998

15th July. 1998

Renitec 20 mg Tablets/
Enalapril Maleate 20 mg
Tablets

Enalapril Maleate 20.000 mg

Moclamine 150 mg Tablets/ Molcobemide 150.000 mg
Manerix 150 mg Tablets/
Moclobemide 150 mg Tablets

Risperdal 4 mg Tablets/
Risperidone 4 mg Tablets

Risperdal 1 mg Tablets/
Risperidone 1 mg Tablets

Lansox 30 Capsules/
Zoton Capsules/
Lansoprazole 30 mg Capsules

Prozac 20 mg/5 ml Liquid/
Fluoxetine Liquid 20 mg/
5 ml

Adalat LA 30 Tablets

Risperidone 4.000 mg

Risperidone 1.000 mg

Lansoprazole 30.000 mg

Fluoxetine Hydrochloride 22.360

Nifedipine 30.000 mg

Prescription Only Medicine 3rd July, 1998
Hypertension, Congestive Heart
Failure.

Prescription Only Medicine 22nd July. 1998
Major depression. Treatment of
social phobia.

Prescription Only Medicine 20th July, 1998
Acute and chronic schizophrenic
psychoses.

Lansox 15 Capsules/ Lansoprazole 15.000 mg
Lansoprazole 15 mg Capsules

Dothiepin Capsules 25 mg
Thaden Capsules 25

Dothiepin Tablets 75 mg
Thaden Tablets 75

Pulmicort Nebulisation
Suspension 0.5 mg

Pradif MR Capsules

Pulmicort Nebulisation
Suspension 1 mg

Clarityn 10 mg/Loratadine
lOmg Tablets

Dothiepin Hydrochloride 25.000 mg

Dothiepin Hydrochloride 75.000 mg

Budesonide 0.250 mg/ml

Tamsulosin Hydrochloride
400.000 meg

Budesonide 0.500 mg/ml

Loratadine 10.000 mg

Augmentin Forte 500/125 mg
Tablets

Amoxycillin 500.000 mg
Clavulanic Acid 125.000 mg

Prepulsid 10 mg Tablets Cisapride Monohydrate 10.387 mg

Pneumovax 11 Vaccine Pneumococcal Polysaccharide
Type I (1): Danish(US) numbering

HSE 25.0 ug
Pneumococcal Polysaccharide
Type 2 (2) HSE 25.0 ug
Pneumococcal Polysaccharide
Type 3 (3) HSE 25.0 ug

Prescription Only Medicine
Schizophrenic psychoses.

Prescription Only Medicine
Acid-related disorders of
the upper gastro-intestinal tract.

Prescription Only Medicine
For the treatment of depressive
illness.

Prescrition Only Medicine
Hypertension; Angina
Pectoris.

Prescription Only Medicine
Acid-related disorders of the
upper gastro-intestinal tract.

Prescription Only Medicine
For the treatment of symptoms
of depressive illness
especially where an anti-
anxiety effect is required.

Prescription Only Medicine
Same as in PL 05723/0045

Prescription Only Medicine
Bronchial Asthma.

Prescription Only Medicine
Benign prostatic hyperplasia
(BPH).

Prescription Only Medicine
Bronchial Asthma.

Prescription Only Medicine
Relief of symptoms of allergic
rhinitis.

Prescription Only Medicine
Short term treatment of
bacterial infections.

Prescription Only Medicine
Treatment of symptoms of
gastro-oesophageal reflux.

Prescription Only Medicine
For immumisation against
Pneumococcal Disease caused
by those Pneumococcal types
included in the vaccine. It will
not immunise against capsular
types of Pneumococcus other than

20th July, 1998

24th June. 1998

15th July. 1998

15th July. 1998

21st July, 1998

3rd July. 1998

3rd July. 1998

30th June. 1998

23rd July. 1998

30th June, 1998

15th July, 1998

6th July. 1998

30th June. 1998.

1st April,
1998


